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TEST REPORT DECLARE

Applicant :|| MobileDemand, LC

Address 1501 Boyson Square Drive, Suite 101, Hiawatha, United States
52233

Equipment under Test :| 10.1” Tablet Computer With Rugged Protective Case

Model No ;|| FLEX10B

Trade Mark | Commercial Markets

Manufacturer ;|| MobileDemand, LC

Address ;gggsBoyson Square Drive, Suite 101, Hiawatha, United States

Test Standard Used: FCC Part 15 Subpart C (15.247), RSS 247: Issue 2
Test procedure used: ANSI C63.10:2013, 558074 V05. RSS Gen: Issue 5.

We Declare:
The equipment described above is tested by DongGuan ShuoXin Electronic Technology Co., Ltd. and in

the configuration tested the equipment complied with the standards specified above. The test results are
contained in this test report and DongGuan ShuoXin Electronic Technology Co., Ltd. is assumed of full
responsibility for the accuracy and completeness of these tests.

After test and evaluation, our opinion is that the equipment provided for test compliance with the
requirement of the above FCC standards.

Report No: 19EFAS10035 2701
Date of Test: |2019-9-18 To 2019-10-16 Date of Report: |2019-10-16

Note: This report applies to above tested sample only. This report shall not be reproduced in parts

without written approval of DongGuan ShuoXin Electronic Technology Co., Ltd.

DongGuan ShuoXin Electronic Technology Co., Ltd.
Zone A, 1F, No. 6, XinGang Road YuanGang Street, XinAn District, ChangAn Town, DongGuan City, GuangDong, China
Phone: 86-769-3902 6866; Fax: 86-769-8509 8777  E-mail:att@attps.cn Rev. 1.0
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1. SUMMARY OF TEST RESULTS

The EUT have been tested according to the applicable standards as referenced below.

FCC Part15 (15.407) , Subpart E

RSS-Gen §7.1.2

Description of Test Item Standard Results
FCC §15.207
AC Power Line Conducted Emissions PASS
RSS-Gen §8.8/RSS-247 §6.2
. . o FCC §15.209(a), 15.407(b)
Spurious Radiated Emissions RSS-247 §6.2 PASS
FCC §15.407(a)
26 dB and 99% Emission Bandwidth PASS
RSS-247 §6.2
FCC §407(a)(1)
Maximum Conducted Output Power PASS
RSS-247 §6.2
FCC §2.1051, §15.407(b)
Band Edges PASS
RSS-247 §6.2
FCC §15.407(a)(1)
Power Spectral Density PASS
RSS-247 §6.2
FCC §2.1051, §15.407(b)
Spurious Emissions at Antenna Terminals PASS
RSS-247 §6.2
Frequency Stability FCC §15.407(a)(6) PASS
FCC §15.203
Antenna Requirement PASS

DongGuan ShuoXin Electronic Technology Co., Ltd.

Zone A, 1F, No. 6, XinGang Road YuanGang Street, XinAn District, ChangAn Town, DongGuan City, GuangDong, China
Phone: 86-769-3902 6866; Fax: 86-769-8509 8777  E-mail:att@attps.cn
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2. GENERAL TEST INFORMATION

2.1.DESCRIPTION OF EUT

EUT* Name

:110.1” Tablet Computer With Rugged Protective Case

Model Number

:|FLEX10B

Trade Mark

Commercial Markets

EUT function description

.|10.1” Tablet Computer With Rugged Protective Case with WiFi & BT

function.

Power supply

[INPUT: 100-240V~ 50/60Hz 0.65A, Output: DC12V 2.0A
"|DC 7.4V 6000mAh Li-poly Battery

Operation frequency

WiFi:
802.11a/802.11n(HT20) /ac(VHT20):
5180 ~ 5240MHz; 5260-5320 MHz,5500-5720 MHz ,5745~ 5825MHz

*1802.11n(HT40)/ac(VHT40):

5190 ~ 5230MHz,5270-5310 MHz,5510-5710 MHz, 5755~ 5795MHz
802.11ac(VHT80): 5210MHz,5290 MHz,5530~5690 MHz, 5775MHz,

OFDM with OFDM, BPSK, QPSK, 16QAM, 64QAM, 256QAM for

Modulation *|802.11a/n/ac:
802.11 a: 6,9,12,18,24,36,48,54Mbps;
802.11n(HT20):MCS0-MCS7:;

Data Rate :

1802.11n(HT40): MCS0-MCS7;

802.11ac(HT20/HT40/HT80):Up to 433Mbps

Antenna Type

.|FPCB antenna, maximum PK gain: 1dBi
" |Antenna A only WIFI, Antenna B WIFI&BT

Antenna Type

_|FPCB Antenna, maximum PK gain: 1dBi
"|Antenna A only WIFI&BT, Antenna B WIFI

HVIN

.|FLEX10B

FVIN

.11803

DongGuan ShuoXin Electronic Technology Co., Ltd.
Zone A, 1F, No. 6, XinGang Road YuanGang Street, XinAn District, ChangAn Town, DongGuan City, GuangDong, China

Phone: 86-769-3902 6866; Fax: 86-769-850
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802.11a/HT20/ VHT20 HT40/ VHT40
Channel Fr?&l;ezr;cy Channel Fr((a&llj_'ezr;cy

36 5180 38 5190
40 5200 46 5230
44 5220 54 5270
48 5240 62 5310
52 5260 102 5510
56 5280 110 5550
60 5300 134 5670
64 5320 151 5755
100 5500 159 5795
104 5520 VHT80

108 5540 42 5210
112 5560 58 5290
116 5580 106 5530
120 5600 138 5690
124 5620 155 5775
128 5640 -- --
132 5660 -- --
136 5680 -- --
140 5700 -- --
149 5745 -- --
153 5765 -- --
157 5785 -- --
161 5805 -- --
165 5825 -- --

2.2.ASSISTANT EQUIPMENT USED FOR TEST
Description of
AssiFs)tant Manufacturer Model number or EM.C SN
. Type Compliance
equipment

/

/

/

/

DongGuan ShuoXin Electronic Technology Co., Ltd.
Zone A, 1F, No. 6, XinGang Road YuanGang Street, XinAn District, ChangAn Town, DongGuan City, GuangDong, China
Phone: 86-769-3902 6866; Fax: 86-769-8509 8777

E-mail:att@attps.cn
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2.3.BLOCK DIAGRAM OF EUT CONFIGURATION FOR TEST

EUT

2.4. TEST ENVIRONMENT CONDITIONS

To investigate the maximum EMI emission characteristics generates from EUT, the test system was
pre-scanning tested base on the consideration of following EUT operation mode or test configuration
mode which possible have effect on EMI emission level. Each of these EUT operation mode(s) or test
configuration mode(s) mentioned above was evaluated respectively.

Pretest Mode Description

Mode 1 Link Mode

802.11a/ n 20/ac20 CH36/ CH40/ CH48
802.11a/ n 20/ac20 CH52/ CH56/ CH64
802.11a/ n 20/ac20 CH100/ CH116/ CH140
802.11a/ n 20/ac20 CH149/ CH157/ CH165
802.11n40/ac40 CH38/ CH 46
802.11n40/ac40 CH54/ CH 62
802.11n40/ac40 CH102/ CH 110/CH 134
802.11 n40/ac40 CH151/ CH159

Mode 4 802.11ac80 CH42/CH 58/CH106/CH138/CH155

Mode 2

Mode 3

For Radiated Emission

Final Test Mode Description

Mode 1 Link Mode
802.11a/ n 20/ac20 CH36/ CH40/ CH48
802.11a/ n 20/ac20 CH52/ CH56/ CH64
802.11a/ n 20/ac20 CH100/ CH116/ CH140
802.11a / n 20/ac20 CH149/ CH157/ CH165
802.11n40/ac40 CH38/ CH 46
802.11n40/ac40 CH54/ CH 62
802.11n40/ac40 CH102/ CH 110/CH 134
802.11 n40/ac40 CH151/ CH159
Mode 4 802.11ac80 CH42/CH 58/CH106/CH138/CH155

Mode 2

Mode 3

Note:
(1) The measurements are performed at the highest, middle, lowest available channels.

(2) The measurements are performed at all Bit Rate of Transmitter, the worst data was reported

(3) The EUT was used fully-charged battery and programmed to be in continuously transmitting mode
and the transmit duty cycle is not less than 98%.

DongGuan ShuoXin Electronic Technology Co., Ltd.
Zone A, 1F, No. 6, XinGang Road YuanGang Street, XinAn District, ChangAn Town, DongGuan City, GuangDong, China
Phone: 86-769-3902 6866; Fax: 86-769-8509 8777  E-mail:att@attps.cn Rev. 1.0
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2.5.TEST ENVIRONMENT CONDITIONS

During the measurement the environmental conditions were within the listed ranges:

Temperature range: 21-25C
Humidity range: 40-75%
Pressure range: 86-106kPa

2.6.MEASUREMENT UNCERTAINTY

Test Item Uncertainty
Uncertainty for Conduction emission test (9kHz-150kHz) 3.7dB
Uncertainty for Conduction emission test (150kHz-30MHz) 3.3dB

4.6 dB (Polarize: V)
4.6 dB (Polarize: H)

Uncertainty for Radiation Emission test (30MHz-200MHz)

6.0 dB (Polarize: V)
Uncertainty for Radiation Emission test (200MHz-1GHz)

(
(
5.0 dB (Polarize: H)
5.1 dB (Polarize: V)
(
(
(

Uncertainty for Radiation Emission test (1GHz-6GHz)
5.1 dB (Polarize: H)

5.4 dB (Polarize: V)

Uncertainty for Radiation Emission test (6GHz-18GHz)

5.4 dB (Polarize: H)
5.06 dB (Polarize: V)
5.06 dB (Polarize: H)

Uncertainty for Radiation Emission test (18GHz-40GHz)

Uncertainty for radio frequency 1+0.048kHz

Uncertainty for conducted RF Power +0.32dB

Note: This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.

DongGuan ShuoXin Electronic Technology Co., Ltd.
Zone A, 1F, No. 6, XinGang Road YuanGang Street, XinAn District, ChangAn Town, DongGuan City, GuangDong, China
Phone: 86-769-3902 6866; Fax: 86-769-8509 8777  E-mail:att@attps.cn Rev. 1.0
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3.POWER SPECTRAL DENSITY TEST
3.1.TEST EQUIPMENT

ltem | Equipment Manufacturer Model No. Serial No. Cal Due. Cal. Interval
1 | Spectum KEYSIGHT N9O10A  |MY55150427| 2020/05/25 1 Year
analyzer
2 Attenuator Mini-Circuits BW-S10W2 101109 2019/12/17 1 Year
3 RF Cable Micable C10-01-01-1 100309 2019/12/17 1 Year
4 | Spectrum R&S FSV40 101470 | 2020/06/28 1 Year
analyzer
3.2.BLOCK DIAGRAM OF TEST SETUP
Spectrum EUT and
P Attenuator Assistant System
Analyzer

3.3.APPLIED PROCEDURES / LIMIT

According to FCC §15.407(a)(3)

For the band 5.15-5.25 GHz,
(i) For an outdoor access point operating in the band 5.15-5.25 GHz, the maximum power spectral density
shall not exceed 17 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6
dBi are used, both the maximum conducted output power and the maximum power spectral density shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi. The maximum e.i.r.p. at
any elevation angle above 30 degrees as measured from the horizon must not exceed 125 mW (21 dBm).

(i) For an indoor access point operating in the band 5.15-5.25 GHz, the maximum power spectral density
shall not exceed 17 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6
dBi are used, both the maximum conducted output power and the maximum power spectral density shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

(iiif) For fixed point-to-point access points operating in the band 5.15-5.25 GHz, the maximum power spectral
density shall not exceed 17 dBm in any 1 megahertz band. Fixed point-to-point U-NII devices may employ
antennas with directional gain up to 23 dBi without any corresponding reduction in the maximum conducted
output power or maximum power spectral density. For fixed point-to-point transmitters that employ a
directional antenna gain greater than 23 dBi, a 1 dB reduction in maximum conducted output power and
maximum power spectral density is required for each 1 dB of antenna gain in excess of 23 dBi. Fixed,
point-to-point operations exclude the use of point-to-multipoint systems, omnidirectional applications, and
multiple collocated transmitters transmitting the same information. The operator of the U-NII device, or if the
equipment is professionally installed, the installer, is responsible for ensuring that systems employing high
gain directional antennas are used exclusively for fixed, point-to-point operations.

(iv) For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum power spectral density
shall not exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional

gain greater than 6 dBi are used, both the maximum conducted output power and the maximum power
spectral density shall be reduced by the amount in dB that the directional gain of the antenna

exceeds 6 dBi.

DongGuan ShuoXin Electronic Technology Co., Ltd.
Zone A, 1F, No. 6, XinGang Road YuanGang Street, XinAn District, ChangAn Town, DongGuan City, GuangDong, China
Phone: 86-769-3902 6866; Fax: 86-769-8509 8777  E-mail:att@attps.cn Rev. 1.0
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For the band 5.725-5.85 GHz

For the band 5.725-5.85 GHz, the maximum power spectral density shall not exceed 30 dBm in any 500-kHZ
band. If transmitting antennas of directional gain greater than 6 dBi are used, both the maximum conducted
output power and the maximum power spectral density shall be reduced by the amount in dB that the

directional gain of the antenna exceeds 6 dBi..

3.4.TEST PROCEDURE

(For devices operating in the bands 5.15-5.25 GHz, 5.25-5.35 GHz, and 5.47-5.725 GHz, the above

procedures make use of 1 MHz RBW to satisfy directly the 1 MHz reference bandwidth specified in §
15.407(a)(5). For devices operating in the band 5.725-5.85 GHz, the rules specify a measurement
bandwidth of 500 kHz. Many spectrum analyzers do not have 500 kHz RBW, thus a narrower RBW may
need to be used. The rules permit the use of a RBWs less than 1 MHz, or 500 kHz, “provided that the
measured power is integrated over the full reference bandwidth” to show the total power over the specified
measurement bandwidth (i.e., 1 MHz, or 500 kHz). If measurements are performed using a reduced
resolution bandwidth (< 1 MHz, or < 500 kHz) and integrated over 1 MHz, or 500 KHz bandwidth, the
following adjustments to the procedures apply:

a) Set RBW = 1/T, where T is defined in section II.B.l.a).

b) Set VBW = 3 RBW.

c) If measurement bandwidth of Maximum PSD is specified in 500 kHz, add 10log(500kHz/RBW) to the
measured result, whereas RBW (< 500 KHz) is the reduced resolution bandwidth of the spectrum analyzer
set during measurement.

d) If measurement bandwidth of Maximum PSD is specified in 1 MHz, add 10log(1MHz/RBW) to the
measured result, whereas RBW (< 1 MHz) is the reduced resolution bandwidth of spectrum analyzer set
during measurement.

e) Care must be taken to ensure that the measurements are performed during a period of continuous

transmission or are corrected upward for duty cycle.

Note: As a practical matter, it is recommended to use reduced RBW of 100 KHz for the sections 5.c) and

5.d) above, since RBW=100 KHZ is available on nearly all spectrum analyzers.

DongGuan ShuoXin Electronic Technology Co., Ltd.
Zone A, 1F, No. 6, XinGang Road YuanGang Street, XinAn District, ChangAn Town, DongGuan City, GuangDong, China
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3.5.TEST RESULT

Power Density | Power Density total power density Limit
CH. No. Frequency ANT A ANT B (dBm/MHz) (dBm/MHz) Result
(dBm/MHz) (dBm/MHz)
TX 802.11a Mode
CH36 5180 3.03 239 5.73 11 Pass
CH40 5200 3.43 2.97 6.22 11 Pass
CH48 5240 5.40 4.84 8.14 11 Pass
CH 52 5260 3.84 3.52 6.69 11 Pass
CH 56 5280 4.26 4.09 7.19 11 Pass
CHo64 5320 4.90 4.19 7.57 11 Pass
CH 100 5500 4.54 4.37 7.47 11 Pass
CH 120 5600 5.04 5.03 8.05 11 Pass
CH 140 5700 5.93 5.36 8.66 11 Pass
CH 149 5745 3.31 3.17 6.25 30 Pass
CH 157 5785 2.47 2.02 5.26 30 Pass
CH 165 5825 0.74 0.36 3.56 30 Pass
TX 802.11n20 Mode
CH36 5180 2.74 2.66 5.71 11 Pass
CH40 5200 3.37 3.36 6.38 11 Pass
CH48 5240 4.87 4.54 7.72 11 Pass
CH 52 5260 3.68 3.33 6.52 11 Pass
CH 56 5280 4.35 4.21 7.29 11 Pass
CHo64 5320 4.73 4.42 7.59 11 Pass
CH 100 5500 4.56 4.21 7.40 11 Pass
CH 120 5600 4.86 4.64 7.76 11 Pass
CH 140 5700 5.44 5.38 8.42 11 Pass
CH 149 5745 3.15 3.13 6.15 30 Pass
CH 157 5785 2.03 1.49 4.78 30 Pass
CH 165 5825 -0.77 -1.11 2.07 30 Pass
TX 802.11n40 Mode
CH38 5190 0.11 -0.55 2.80 11 Pass
CH46 5230 1.66 1.18 4.44 11 Pass
CH 54 5270 2.21 1.78 5.01 11 Pass
CH62 5310 3.36 3.17 6.28 11 Pass
CH 102 5510 2.94 2.86 5.91 11 Pass
CH 110 5550 3.32 3.13 6.24 11 Pass
CH 134 5670 3.83 3.66 6.76 11 Pass
CH151 5755 -2.44 -2.85 0.37 30 Pass
CH159 5795 -4.27 456 -1.40 30 Pass

DongGuan ShuoXin Electronic Technology Co., Ltd.
Zone A, 1F, No. 6, XinGang Road YuanGang Street, XinAn District, ChangAn Town, DongGuan City, GuangDong, China
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CH. No. Frequency POW:L'?TSIW POW:II:I'[I?eBnSIty total(é)é);/nv;el\l;laezl;sity ( dBIr_ri1r/n|\;£Hz) Result
(dBm/MHz) (dBm/MHz)

TX 802.11 ac(VHT20) Mode
CH 36 5180 2.98 2.69 5.85 11 Pass
CH 40 5200 297 2.28 5.65 11 Pass
CH 48 5240 4.72 4.43 7.59 11 Pass
CH 52 5260 3.66 3.36 6.52 11 Pass
CH 56 5280 4.12 4.08 7.11 11 Pass
CHo64 5320 4.72 4.24 7.50 11 Pass
CH 100 5500 4.85 4.64 7.76 11 Pass
CH 120 5600 4.70 414 7.44 11 Pass
CH 140 5700 5.50 512 8.32 11 Pass
CH 149 5745 2.79 2.75 578 30 Pass
CH 157 5785 1.64 1.34 4.50 30 Pass
CH 165 5825 0.64 0.61 3.64 30 Pass

TX 802.11 ac(VHT40) Mode
CH38 5190 0.34 0.23 3.30 11 Pass
CH46 5230 1.74 1.06 4.42 11 Pass
CH 54 5270 2.16 1.80 4.99 11 Pass
CHo62 5310 2.93 2.65 5.80 11 Pass
CH 102 5510 2.92 244 570 11 Pass
CH 110 5550 3.85 3.07 6.49 11 Pass
CH 134 5670 3.79 3.39 6.60 11 Pass
CH 151 5755 -2.41 -3.06 0.29 30 Pass
CH 159 5795 -4.34 478 -1.54 30 Pass

TX 802.11 ac(VHT80) Mode
CH42 5210 -2.35 277 0.46 11 Pass
CH 58 5290 -0.89 -0.93 210 11 Pass
CH 106 5530 0.57 -0.06 3.28 11 Pass
CH 138 5690 0.22 0.02 3.13 11 Pass
CH155 5775 -5.00 -5.56 -2.26 30 Pass

Note: The worst data is Antenna A, only shown Antenna A Plot.

DongGuan ShuoXin Electronic Technology Co., Ltd.
Zone A, 1F, No. 6, XinGang Road YuanGang Street, XinAn District, ChangAn Town, DongGuan City, GuangDong, China
Phone: 86-769-3902 6866; Fax: 86-769-8509 8777  E-mail:att@attps.cn Rev. 1.0



Report No.: 18EEAS09052 21 13 of 110
Test plots as followed: Antenna A
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802.11ac(80M)
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4.26 dB & 99% Emission Bandwidth
4.1.TEST EQUIPMENT

ltem | Equipment Manufacturer Model No. Serial No. Cal Due. Cal. Interval
1 Spectrum KEYSIGHT N9O10A  |MY55150427| 2020/05/25 1 Year
analyzer
2 Attenuator Mini-Circuits BW-S10wW2 101109 2019/12/17 1 Year
3 RF Cable Micable C10-01-01-1 100309 2019/12/17 1 Year
4 | Seectrum R&S FSV40 101470 | 2020/06/28 1 Year
analyzer
4.2.BLOCK DIAGRAM OF TEST SETUP
Spectrum EUT and
P Attenuator Assistant System
Analyzer

4.3.APPLIED PROCEDURES / LIMIT

The maximum power spectral density is measured as a conducted emission by direct connection of a
calibrated test instrument to the equipment under test. If the device cannot be connected directly, alternative
techniques acceptable to the Commission may be used. Measurements in the 5.725-5.85 GHz band are
made over a reference bandwidth of 500 kHz or the 26 dB emission bandwidth of the device, whichever is
less. Measurements in the 5.15-5.25 GHz, 5.25-5.35 GHz, and the 5.47-5.725 GHz bands are made over a
bandwidth of 1 MHz or the 26 dB emission bandwidth of the device, whichever is less. A narrower resolution

bandwidth can be used, provided that the measured power
is integrated over the full reference bandwidth.

4.4. TEST PROCEDURE

a) Set RBW = approximately 1% of the emission bandwidth.
b) Set the VBW > RBW.
c) Detector = Peak.

d) Trace mode = max hold.

e) Measure the maximum width of the emission that is 26 dB down from the maximum of the emission
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement as needed unti
the RBW/EBW ratio is approximately 1%.
The following procedure shall be used for measuring (99 %) power bandwidth:

1. Set center frequency to the nominal EUT channel center frequency.

2. Set span = 1.5 times to 5.0 times the OBW.

3. Set RBW =1 % to 5 % of the OBW

4. Set VBW = 3 - RBW

5. Video averaging is not permitted. Where practical, a sample detection and single sweep

mode shall be used. Otherwise, peak detection and max hold mode (until the trace stabilizes)

shall be used.
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6. Use the 99 % power bandwidth function of the instrument (if available).

7. If the instrument does not have a 99 % power bandwidth function, the trace data points are recovereg

and directly summed in power units. The recovered amplitude data points, beginning at the lowest

frequency, are placed in a running sum until 0.5 % of the total is reached; that frequency is recordeg
as

the lower frequency. The process is repeated until 99.5 % of the total is reached; that frequency is

recorded as the upper frequency. The 99% occupied bandwidth is the difference between these two

frequencies.

6dB Bandwidth

Spectrum Parameter Setting

Attenuation Auto

Span Frequency > Measurement Bandwidth or Channel Separation

RB 100 kHz (6dB Bandwidth) / 100 kHz (Channel Separation)
VB 300 kHz (6dB Bandwidth) / 300 kHz (Channel Separation)
Detector Peak

Trace Max Hold

Sweep Time Auto
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4.5.TEST RESULT

Antenna A
6dB&26dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
Frequency
CH. No. 802.11n 802.11ac 802.11n | 802.11ac
(MHz) 802.11a 802.11a
(HT20) (VHT20) (HT20) | (VHT20)
CH 36 5180 20.25 20.34 20.41 16.39 17.57 17.57
CH 40 5200 20.33 20.27 20.36 16.43 17.60 17.58
CH 48 5240 20.40 20.34 20.49 16.38 17.59 17.58
CH 52 5260 22.35 24.19 23.73 16.39 17.59 17.57
CH 56 5280 22.24 23.92 23.73 16.39 17.60 17.57
CH 64 5320 23.21 2417 23.45 16.40 17.59 17.57
CH 100 5500 24.09 23.52 23.52 16.41 17.59 17.57
CH 120 5600 23.18 23.87 24.17 16.37 17.59 17.59
CH 140 5700 23.19 23.90 23.84 16.42 17.59 17.58
CH 149 5745 15.10 15.11 15.11 16.42 17.61 17.58
CH 157 5785 15.11 15.11 15.11 16.40 17.61 17.59
CH 165 5825 15.11 15.11 15.11 16.42 17.57 17.58
CH. No Frequency | 6dB&26dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
T (MHz) 802.11n(HT40) 802.11ac(VHT40) | 802.11n(HT40) | 802.11ac(VHT40)
CH 38 5190 41.05 41.00 35.97 35.98
CH 46 5230 41.24 40.65 36.06 36.06
CH 54 5270 44.99 43.18 35.98 36.01
CH 62 5310 45.28 43.38 36.09 36.04
CH 102 5510 4559 43.72 36.03 36.06
CH 110 5550 45.02 42.73 36.00 36.07
CH 134 5670 44 .49 43.55 36.04 36.03
CH 151 5755 35.06 35.07 36.01 36.07
CH 159 5795 35.04 35.07 36.02 35.97
Frequency 6dB&26dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. No. MH
© (MHz) 802.11ac(VHT80) 802.11ac(VHT80)
CH 42 5210 80.85 75.03
CH 58 5290 82.37 75.00
CH 106 5530 83.52 75.02
CH 138 5690 83.70 74.99
CH 155 5775 66.32 75.07
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Antenna B
6dB&26dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
Frequency
CH. No. 802.11n 802.11ac 802.11n | 802.11ac
(MHz) 802.11a 802.11a
(HT20) (VHT20) (HT20) | (VHT20)
CH 36 5180 19.47 20.57 20.23 16.70 17.84 17.69
CH 40 5200 20.39 20.05 19.93 16.43 17.61 17.23
CH 48 5240 20.48 20.14 20.02 16.63 17.02 17.11
CH 52 5260 22.18 2414 23.42 16.68 17 .42 17.39
CH 56 5280 22.04 24.16 23.92 16.25 17.31 17.43
CH 64 5320 22.94 24.08 23.29 16.11 17.60 17.36
CH 100 5500 23.80 23.06 23.08 16.17 17.81 17.23
CH 120 5600 23.16 23.22 23.45 16.02 16.98 17.38
CH 140 5700 23.06 23.93 24.05 16.27 17.20 17.87
CH 149 5745 14.65 14.81 15.04 16.27 17.06 17.48
CH 157 5785 15.16 14.64 15.09 15.92 16.99 17.50
CH 165 5825 14.39 14.40 15.22 16.01 16.98 17.11
G e Frequency | 6dB&26dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
e (MHz) 802.11n(HT40) 802.11ac(VHT40) | 802.11n(HT40) | 802.11ac(VHT40)
CH 38 5190 40.99 40.49 35.56 35.72
CH 46 5230 41.39 40.27 35.56 36.17
CH 54 5270 4497 42.79 35.74 36.12
CH 62 5310 4459 43.57 35.52 35.66
CH 102 5510 4512 43.32 36.12 35.98
CH 110 5550 44 .47 42.80 35.43 35.73
CH 134 5670 44 .36 43.45 35.84 36.10
CH 151 5755 34.56 34.64 35.66 35.82
CH 159 5795 35.06 35.05 36.25 35.79
Frequency | 6dB&26dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. No. MH
° (MHz) 802.11ac(VHT80) 802.11ac(VHT80)
CH 42 5210 80.82 74.47
CH 58 5290 81.91 74.40
CH 106 5530 83.28 74.34
CH 138 5690 83.63 74.28
CH 155 5775 66.24 75.27

Note: The worst data is Antenna A, only shown Antenna A Plot.
6dB down bandwidth for 5.725-5.85GHz band / 26dB down bandwidth for other band.
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26dB BW 802.11a CH 36

26dB BW 802.11a CH 40
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26dB BW 802.11a CH 100

26dB BW 802.11a CH 120
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T2 1 53118131 GHz  factor 4 T2 1 £.3315481 GH2 -27.11 dien  factor
1 | Heasuring... A 1 | Heasuring..  BEEN A4
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26dB BW 802.11n(HT20) CH 100

26dB BW 802.11n(HT20) CH 120

Spectrum = Spectrum =
ref Level 20,00 dom  Offset 6.50 d& & RBW 300 kHz ref Level 20,00 dom  Offset 6.50 d& & RBW 300 kHz
Att 30d3 BWT 199 ps @ VBW 1 MHZ  Mode Auto FFT Att 0dy BWT  196p: & VBW 1MH:  Mode huto FFT
[@ 1Pk M [@ 1Pk M
mif1] .10 e mi[1] .06 8|
X 549721190 G| ) 690 Ghe]
w il 26.00 db| w nds 26,00 d|
Byr 20,522500000 MHz| Byr 20.070000000 MH:|
0 i, . ey ] 0 i, e .
e o 2337 ot A 234.6
Yo A — P il ] \
-10 dian /., ' -10 dian i 1A
~20 dim: ’\"}-/ T ' ~20 dim: | "’.’ T \\N\‘
. ) .;\/‘ -
30 dba [ _— ] [y
20 des 20 des
I Y o )
40 m\-v;/"‘f 40 -
e e 0 gup=/ S—
=50 dim: =50 dim:
&0 din &0 din
-T0 dilm: -T0 dibm:
CF 5.5 GHz 22000 pis wﬂn A0.0 MMz CF 5.6 GHz 22000 pis wﬂn A0.0 MMz
Marker Marker
Typu | ot | Tro | Hevahus | ¥value | Funstion | Function Rusult | Typu | ot | Tro | Hevahus | ¥evalus | Funetion | Function Rusult |
M1 1 5.4877119 GHI =0.10 dim NeR gown 73.5275 MMz M1 1 0.06 dRm NeR gown F3.B7 MHz
1 1 4891981 CH2 -26.10 déan nde 26.00 dg 1 1 nde 26.00 dg
T2 1 5.5117108 GHz 26,10 diten Q factor 2317 T2 1 Q factor 234.6
1 Heasuring..  BU00 [ A 1 Heasuring...  BELLN A A

26dB BW 802.11n(HT20) CH 140

6dB BW 802.11n(HT20) CH 149

Spectrum ] = Spectrum ] =
ref Level 20,00 dom  Offset 6.50 d& & RBW 300 kHz ref Level 20,00 dém  Offset 6.50 d& & RBW 100 kHz
Art F0d3  BWT 199 @ VBW  1MH:  Mode Auto FFT Att ds Wl 3 ps @ VBW 300 kH:  Mode Aulo FFT
[@ 1Pk M ® 1Pk Ma
mi[1] 062 dem| D3[1] 0.01 du)
X 570451190 GHy] ) 15,106000 Mz
w el 26,00 d8| w mMi[1] 10.086 dBm
22.090700000 MHE| 5.737442200 GHe|
0 ditm: >l 7| 0 ditm: - .
2387 ™
Bl Ly YN
-10 dien [ \\ -10 dben S P o et
20 dien L L 20 dien : "W
T ~
yos 0
— = s — z Y
30 des 4 30 des L%
-’ pY f .
;. 1 40 d k.
49,580 e e R ey
=50 dim: =50 dim:
&0 din &0 din
-T0 dilm: -T0 dibm:
GF 5.7 GHz 22000 pis wﬂn A0.0 MMz CF 5.745 GHz 22000 pis Span 20.0 MMz
Marker PMarker
Typu | ot | Tro | Hevahus | ¥value | Funstion | Function Rusult | Typu | ot | Tro | Hevahus | ¥evalus | Funetion | Function Rusult
M1 1 5.7045119 GHz D.6F dRmn NeR gown 73.R9RT MHZ M1 5. 44378 GHI =10.06 dim
1 1 £.6890619 CH2 -25.38 dém nde 26.00 dg bz M1 1 975 MH2 597 d8
T2 1 5.7119608 GHz 25,37 diben Q factor 237 03 M1 1 15.10608 MHz 0.01 di
1 Heasuring...  BU0N [ A Heasuring...  BU0N

6dB BW 802.11n(HT20) CH 157

6dB BW 802.11n(HT20) CH 165

Spactrum = Spectrum =
Ref Level 20.00 ¢Bm  OHset .50 dB » RBW 100 kHz Ref Level 20.00 ¢Bm  OHset .50 dB » RBW 100 kHz
At 008 BWT 3B s @ VBW 300 KMz Moda Auto FFT At 008 BWT 3B s @ VBW 300 KMz Moda Auto FFT
1Pk Hax 1Pk Hax
Baril .01 4B Baril 0.0+ db)
AGRTS0 MHz] 15, 105000 MHz
10 dm ML) 11,42 diiem) 10 djm. ML) 12.77 ditem)
5 4101 GHz 5817440470 GH|
0 o 0 o
10 dBen—t LY S OO VR O O 9 B 10 NP P '
01 -1 5 o 7 ST T e el e iy 1
s = i g 12,790 dhm Vet I et g W, ‘h”k\
20 dis 20 dis -
30 de rd s 30 de = T
I %, i N,
ke T o 40 g '
; r o w
0 Mg it LU TN
-0 dim 50 dim
60 dien 60 dien
70 des 70 des
GF 5,785 GHT AZO0O0 pis Hipan a0.0 MHz GF 5,825 GHT AZO0O0 pis Hipan a0.0 MHz
arker arker
Typu | Bef | e | Hewahue Wewalue | Punetion | Function Rusult Typu | Bef | e | Hewahue Yewalue | Function | Function Rusult
1 1 T 70354841 Gliz 1147 dien 1 1 01724047 GHiz
02 ML 1 -6.81813 Mz 6.02 dB 02 ML 1 6.26156 Mz
D3 M1 1 -15.10875 MMz -0.01 di D3 M1 1 15,105 MMz
HEaSUring.. Heasuring.. B0
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26dB BW 802.11ac(VHT20) CH 36

26dB BW 802.11ac(VHT20) CH 40

Spectrum = Spectrum =
Ref Level 20,00 dien Offset 5,50 df & ROW 2300 kHz Refl Level 20,00 dien Offset 5.50 di & ROW 300 kHz
ant 048 BWI 180 4c & VEBW  1MHD  Mode hute FTT At 048 W 1E0u: & VBW  1MHZ  Mode huto FFT
[9 17 Max [ 10: M=
T Mi[1] T mi[1]
10 din el 26.00 d| 10 des nde
b ay Dwe 20,400700000 1] Dwe 20,255000000 M|
0 diam , 0 diam ,
0 factor 2 Al Jactor
it | P . /:-\-..-.»
[ | iy Vb o] et .
-10 dben -10 dben Y
\
20 deen /"’ 20 deen ,
- 3 - h
Iy i Y oy
42, W X e "-QSLPW""M ' AL (L PV
=50 diten =50 diten
&0 d &0 d
-T0 digen: -T0 digen:
CF 5.10 Lil‘l( Az000 pis SEEH A0.0 MHE CF 5.2 Gr |; Az000 pis SEEH A0 MHE
Marker Marker
Type | Rat | Tre | H-valus | vevalue | Function | Funetion Busult Type | Rat | Tre | H-valus | ¥valus | Function | Funetion Busult |
M1 1 5. 18 GHT =%.75 dBm ndB down 04087 MHZ M1 1 5.2008619 GHy ndB down 5
T1 1 5159 GHE % desn nde T1 1 £ 319 GHE nde
T2 1 5.1901694 GHE .75 diten 0 factor 2538 T2 1 52101869 GHE 0 factor
[ il | Hessuring... il ™ i [ il | Heasuring...

26dB BW 802.11ac(VHT20) CH 48

26dB BW 802.11ac(VHT20) CH 52

Spectrum ] = Spectrum ] =
ref Level 20,00 Offset 6.50 di & ROW 300 kHz Refl Level 2000 dém  Offset 6.50 dB & ROW 300 kHz
At 3 HWT 169 us @ VBW 1 MHZ  Mode Auto FFT Att 0d3 BWT 199ys & VBW 1MH:  Mode Auto FFT
[@ 1P M [@ 1Pk M
T mi[1] mif1]
10 din nelB. .00 dB| w s
Do 20,490000000 M1 Bur
0 dim e 255.7 0 dilm ot 23
ST et e A 285, AN LR Al 21
fs 1y \
-10 dben—t ' -10 dian 1
7 /
-0 diten = /‘ \ -0 dan yal \'\'U_
' i e ;
30 7 \.1.- 30 din .\,,\.
et TPl o™, e A
40 L Pl X LENATN 40 dn:
Sl | -4 dimerd Mmoo,
=50 diten- =50 dim:
£0 di &0 din
-T0 digen: -T0 dibm:
CF 5.24 LiI-I( Az000 pis SEﬂrl 0.0 MHE CF 5.26 GHz 22000 pis Span 40.0 MMz
Marker Marker
Type | Rul | Trc | Hevalug | ¥valus | Funetion | Function Result | Typu | ot | Tro | Hevahus | ¥evalus | Function | Function Rusult |
M1 1 5. 2393060 GHT =0.67 dimn B down P0.49 MH7 M1 5.2560931 GHI =1.11 dim NeR gown F3.7275 MHg
T1 1 ? -26.67 dim nde 26.00 48 1 1 s £031 GH2 -27.11 démn nde 26.00 dg
T2 1 26.66 diten 0 factor 255.7 T2 1 5 27.11 diten Q factor 5
[ il tieasuring.. ™ A [ )il Measuring.. U0 Aok p]

26dB BW 802.11ac(VHT20) CH 56

26dB BW 802.11ac(VHT20) CH 64

Spactrum = Spectrum =
Ref Level 20.00 ¢Bm  OMset .50 dB = RBW 200 kHz Ref Level 20.00 ¢Bm  OMset .50 dB = RBW 200 kHz
At 3008 BWT 1855 @ VBW  1MHz  Moda Auto FFT At 3008 BWT 1855 @ VBW  1MHz  Moda Auto FFT
@17 Mo @17 Mo
AT I}
10 dim ndn 26.00 ) 10 dim ndn 26.00 )
it Bue 23725000000 MHz Bue 23AS000000 MHz
0 o o 0 o ) S0
v e 773.3 TN g 2368
A e . O e G M
10 4B = 10 4B =
/ /r 1
20 dis £ 20 dis \\\—1“_
30 de 30 de -
al "\J\—\ [ v‘“‘\
40 dny - -40 dim-4
<o sanr e o5, e
-0 dim -0 dim
60 dien 60 dien
70 des 70 des
GF 5.3 GHr AZOO0 pis pon 40,0 iz GF 5.07 GHr AZOO0 pis pon 40,0 iz
Typu | Bef | e | Hewahue Yovalue | Function | Function Rusult | Typu | Bef | e | Hewahue Yevalue | Function | Function Rusult |
[ 52062144 Giir 0.6 dion | ndh down 3. [ 53100505 Giir 0.6 dien
T 1 a0731 GHz 2 dbm nd T 1 80119 GHz -26.6% dbm
T2 1 53117981 GHz -26.63 din q factor T2 1 53314619 GHz -26.62 dien q factor
[ n Heasuring... [ n Heasuring...
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26dB BW 802.11ac(VHT20) CH 100

26dB BW 802.11ac(VHT20) CH 120

Spectrum = Spectrum =
ref Level 20,00 dom  Offset 6.50 d& & RBW 300 kHz ref Level 20,00 dom  Offset 6.50 d& & RBW 300 kHz
Att 30d3 BWT 199 ps @ VBW 1 MHZ  Mode Auto FFT Att 0dy BWT  196p: & VBW 1MH:  Mode huto FFT
[@ 1Pk M [@ 1Pk M
mi[1] 0.12 detrn)| mi[1] 0.19 dem)|
. 5.49002010 GHe| N 559065010 GHe|
w - nds 26.00 dB| w - ndw 26.00 dB|
1 Bur 20517500000 MHz 1 Bur 24.166200000 Mz
0 diim: e 0 dilm T 2317
o LT EEERE T N 2317
e YA Jr\f‘.”\\r“' vl
-10 dian + ' -10 dian '
-0 disn /_f/ T \ - -0 disn T /—/ T 1
e '\,\A : i oy
20 din T 20 din
_,/V' -y u\
40, iR -40
e ] 40 dim P
=50 dim: =50 dim:
&0 din &0 din
-T0 dilm: -T0 dibm:
CF 5.5 GHz 22000 pis wnn A0.0 MMz CF 5.6 GHz 22000 pis wnn A0.0 MMz
Marker Marker
Typu | ot | Tro | Hevahus | ¥value | Funstion | Function Rusult Typu | ot | Tro | Hevahus | ¥evalus | Function | Function Rusult |
M1 1 54980281 GHI 0.1% dRmn NeR gown 73.5175 MHg M1 1 5 NeR gown T4 1667 MH
1 1 97181 GH2 -25.98 dém nde 1 1 nde 26.00 dg
T2 1 . 5122356 GHz 25,08 diten Q factor 2338 T2 1 Q factor 231.7
[ Reasuring. LALLLCED W P [ Hreasuring LRALRLCAR W i

26dB BW 802.11ac(VHT20) CH 140

6dB BW 802.11ac(VHT20) CH 149

Spectrum ] = Spectrum ] =
ref Level 20,00 dom  Offset 6.50 d& & RBW 300 kHz ref Level 20,00 dém  Offset 6.50 d& & RBW 100 kHz
Art F0d3  BWT 199 @ VBW  1MH:  Mode Auto FFT Att ds Wl 3 ps @ VBW 300 kH:  Mode Aulo FFT
[@ 1Pk Max @ 1Pk Max
mif1] 163 dBm [ET§Y] 0.0z dB)
. 5.70172010 GHe| . 15.107010 MHz|
w nds 26.00 dB| w Mi[1] .0 dBm
3 Bwr 22.042700000 MHE| 5.737441410 GHe|
adim wwfv\‘—-\f\’\"wmm 2391 0 dim -
Ir\r V\/N i ' 1 .
30 dben 1 . el o] atdlazu LI P
Kf \- B 1 M A T Ns,]
-20 dism = S -20 dism '
30 i 2 [ 30 i Jj \
< ] i K
M LY
40 e !
0 forl =] R B Fi L= vt
=50 dim: =50 dim:
&0 din &0 din
-T0 dilm: -T0 dibm:
GF 5.7 GHz 22000 pis wﬂn A0.0 MMz CF 5.745 GHz 22000 pis Span 20.0 MMz
Marker frarker
Typu | ot | Tro | Hevahus | ¥value | Funstion | Function Rusult | Typu | ot | Tro | Kevalug | ¥evalus | Funetion | Function Rusult
M1 1 5. 7017281 GHI 1.63 dim NeR gown 735437 MHZ M1 1 A =8.80 dim
T1 1 56877631 GH2 -24.37 démn nde 26.00 dg bz M1 1 6.02 d&
T2 1 5.7116069 GHz 24,37 diten Q factor 239.1 03 M1 1 0.02 di
1 Heasuring...  JEE0 [ A 1 Heasuring...  BU0N A
Spactrum = Spectrum =
Rel Level 20.00 dBm  Olsel 6.50 4B = ROW 100 kHz Rel Level 20.00 dBm  Olsel 6.50 4B = ROW 100 kHz
At 30 d8  EWT 38 ps @ VBW 300 kH:  Mode Auto FFT At 30 d8  EWT 38 ps @ VBW 300 kH:  Mode Auto FFT
o 1Pk Max o 1Pk Max
EETEY] 0.0+ by Ga[i] 0.02 i)
15 1 MHz|
10 dm ML) 10 djm. ML) # divm|
577743 5817440470 GHz|
0o 0o
T B DY S O S OO Y 10 e u PP PR Ly
D1 ~11.350 cBm Nl o B L P —1 Y Y . —
T P i e 450 o i W
20 des 20 des -
20 de i *x 20 de L I
L)
o vm-"f 5 *"!
40 At “\"1_, 40 dim \
Wy ¥ A 1
bty J!\'l i il
-E0 dilm: -50 dibm:
-&0 diln: -£0 diln:
o o
CF 5.785 GHz A2000 pis Apan 30.0 MHz CF 5.825 GHz A2000 pis Apan 30.0 MHz
arker arker
Type | Bef | T | Kewalue Wewalue | Funetion | Function Result Type | Bef | T | Kewalue vewalue | Function | Function Result
M1 1 £ 11,34 diien M1 1 E.01744047 GHx 12.09 dien
0z M1 1 6.00 dB 0z M1 1 28969 MHT 6.05 dB
03 ™M1 1 15. 10554 MH2 0.04 dB 03 ™M1 1 15. 10554 MH2 0.02 da
1 HEaSUring.. A4 1 Heasuring.. B0 A
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26dB BW 802.11n(HT40) CH 38

26dB BW 802.11n(HT40) CH 46

Spectrum ] = Spectrum ] =
Ref Level 20.00 dben OffSel 6.50 00 = ROW L Mz Ref Level 20.00 dben Offsel 6.50 00 & ROW 1 MHz
Att 3048 SWT 9.4 us & VBW 3 MHZ  Mode Auto FFT Att 3048 8WT 9.4 us @ VBW 3 MHZ  Mode Auto FFT
@ 0% Mo @ 0% Mo
T Mi[1] 0,72 dim| T mi[1]
5.19140970 GHe|
10 din - el 26.00 d| 10 des T nde 26
[ins £1,051200000 M . £1,235000000 MH
0 S J!"—‘_AMM‘-'— e 126.5] 0 cim MR e 126.9]
-10 dben -10 dien
-20 den 20 dien -
Y
— \
o = = T e ——
40 dim. 40 dim.
-50 dien -5 dien
80d 80d
70 e, 70 e,
GF 5.19 GHe 3 000 pLs Span 60.0 MHE GF 523 GHe 3 000 pLs Span HU.0 Mz
Marker Marker
Typa | Raf | Tre | X-value | ¥-value | Funstion | Funetion Result | Typa | Raf | Tre | X-value | ¥-valus | Funstion | Funetion Result |
M1 1 5.1914697 GHT 0.7 dim |___nch down 410517 Mz M1 1 57376575 GHT 5.23 diem | naB down 41,735 Mrz
T 1 £.1695053 GHz deen = 26.00 di T 1 £.2097059 GHz 23.77 dien = 26.00 di
T2 1 52105586 GHE deen 0 factor 126.5 T2 1 5. 2509409 GHE 7 dien 0 factor 1265
[ )i T Heasuring... i [ )i T Heasuring...

26dB BW 802.11n(HT40) CH 54

6dB BW 802.11n(HT40) CH 62

Spectrum ] = Spectrum ] =
wref Level 20,00 dom  Offset i z wref Level 20,00 dom  Offset dB & ROW 500 kHz
Att 20 d3  BWT Mode Auto FFT Att 2048 BWT 18.9 & VBW 2 MH:  Mode Auto FFT
@ 1Pk Man @ 1Pk Man
mMi[1] mMi[1]
w il 26.00 d| w nds 26.00 db|
Byr 10 MH| Byr 45.202500000 MH|
0 ditm: 117 0 ditm: 117 .4
L4} 117.0] 0 factor 117.2]
oA i,
-10 doen 7 -10 doen e
\
~20 divm ~ ~20 divm "
30 i 30 i \‘\A\
o
49 e - . 40 | 1 e
ey BT - et B frsnrel g
=50 dim: =50 dim: T
&0 din &0 din
-T0 dilm: -T0 dibm:
CF 5.27 GHz 22000 pis ) M GCF 5.31 GHz 22000 pis B M
Marker Marker
Typu | ot | Tro | Hevalus | ¥value | Funstion | Function Rusult | Typu | ot | Tro | Hevahus | ¥evalus | Function | Function Rusult
M1 1 5 . 16 dim NeR gown a M1 5 3.43 dRm NeR gown 5.
1 1 L 15 dian nde o 1 1 nde
T2 1 28,16 diten Q) factor 7.0 T2 1 Q) factor

Heasuring...  BU0N

Heasuring...  BU0N

6dB BW 802.11n(HT40) CH 102

6dB BW 802.11n(HT40) CH 110

Spactrum | = Spectrum | =
Ref Level 20.00 ¢Bm  OHset .50 dB = RBW 500 kHz Ref Level 20, m  OHset 6.50 dB = RBW 500 kHz
At 3008 BWT 1855 @ VBW  2MHz  Moda Auto FFT At 3008 BWT 1855 @ VBW  2MHz  Moda Auto FFT
@17 Mo @17 Mo
AT I
10 dm et 10 dm et
” e b B M
oo o .- oo
X Qtoctor 170.7] P | A,
il | lone? ™
20 dB: o ]| 20 dB: +
/
20 dis \\ 20 dis
30 de ™y 30 de
40 s e 1 ™ AP A 1 &\\"’V“M«“\
Feat i e T ~
50 dim ! 50 dim
-0 din 60 dien
70 des 70 des
CF .51 GHz AZ000 pis Span 80.0 hiHz CF 5.5 GHz AZ000 pis Span 80.0 hiHz
Marker Mal
Type | Bef | Tre | Function Result Type | Bef | Tre | vevalue | Function Result |
M1 1 an.5n M1 s 0.2+ dion 2
T 1 T 1 s 24 dBm
T2 1 T2 1 £.8125163 GH2 -26.24 dien

Heasuring...

Heasuring...  BU0N
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26dB BW 802.11n(HT40) CH 134

6dB BW 802.11n(HT40) CH 151

Spectrum = Spectrum =
Ref Level 20,00 dém  Offset 6.50 d& & RBW 500 ref Level 20,00 d8m  Offset 6.50 d& & RBW 100 kHz
Att 043 BWT 195 & VBW G Mode Auto FFT Att 30d3 BWT S4B ps @ VBW 300 kH2  Mode Auto FFT
[@ 1Pk M ® 1Pk Ma
mi[1] 0.21 desm| D3[1] 0.01 du)
) 30 GHe X 40 MH
w nds 500 B w Mi[1] 14,22 dism)
Byr +4.405000000 MHz| 5.79745000 GHe|
0 di 197 0 di
s Jw‘-"'*"\.l‘-"‘f‘]i\-\ i S 127.4 s
’l.r« \ x r
-10 dian 1 T \‘. -10 dian—- T - e o7 i 0 T 1 T
-20 divm -1 2 = -20 divm - r‘ = = A X ""J"""laniﬁt‘
‘ e : \
30 di 30 di 4 L
e ™
P, LY H“\n,a\, s
FERREN 1 P— 40 nn-:uP/,u \IM
o i
=50 dim: =50 dism: N
&0 din &0 din
-T0 dilm: -T0 dibm:
CF 5.67 GHz 22000 pis Span 00.0 MMz GCF 5.755 GHz 22000 pis Span 50.0 MMz
Marker Marker
Typu | ot | Tro | Hevahus | ¥ovalue | Funstion | Function Rusult | Typu | ot | Tro | Yevalue | Function | Function Rusult
M1 1 5. 666 0.21 dRen NeR gown 44 455 MHZ M1 1 =14.2% dim
T1 1 564742 nde - D dg bz M1 1
T2 1 5.6519113 GHz Q factor 1.4 03 M1 1
[ )il Measuring.. Ao i [ )il Measuring..
Spectrum ] = Spectrum ] =
Refl Level 20,00 dém  Offset 6.50 dB & ROW 10 z wref Level 20 Offset di & ROW 1 MHZ
Art 3068 BWT  S6.E U @ VBW 300 Mode Auto FFT Att 30 dB  8WT 9.4 s & VBW 3 MHZ  Mode Auto FFT
® 1Pk Ma [@ 1PE Max
Da[1] 000 g T M1[1] 1.20 isen|
X 1750 Mz s i 510773 [
w mMi[1] 38 i e e
577744140 GHe| 2 Bwe 995000000
0 i, o sam e .
ey = TR e 126.:
-10 dian - -10 dien
L A iL‘_..'.I bkl 1y
-20 dism HE & KT P -20 diten—+ o Yo
| h | %
20 i ra v =0 L AN
/ L Nt T N —
40 nnm[»‘_,r \ -401 dijen
STy [yl
-‘.\J{}D'II =50 diten
&0 din £0 di
-T0 dilm: -70 dilm:
CF 5.795 GHz 22000 pis Span 50.0 MMz CF 5.19 LiI-I( Az000 pis SEﬂrl GO0 MHE
frarker Marker
Typu | ot | Tro | Yovalus | Fusetion | Function Rusult Type | Rul | Trc | | Wevolus | Funetion | Function Result |
M1 1 -15.9i M1 1 1.30 dRen B down 40,995 MHT
bz M1 1 T1 1 -24.70 desn nde 26.00 dg
03 M1 1 T2 1 5.2100503 GHE 24.69 diten 0 factor 5
1 Heasuring.. A 1 JL Heasuring... [} A
Spectrum = Spectrum =
el Lavel 20,00 dbo L 6.50 db = RDW 1 MHz PRl Lavel 20. m OHsel 550 db w RDW 500 bz
AL 30 de SWT G4 us @ VBW 3 MH2  Moda Auto FFT AL 30 d8  EWT 18.5 ps & VBW 2 MH:  Moda Auto FFT
@ 1Pk Mo @ 1Pk Mo
T Ma[1] 2.06 dim| Mif1] b
70 GHz| Hz|
10 dim 1 e 26.00 40| 10 dim nen 26,00 40|
_ x_ Bw 400,65 1HB00EN M| ! Bve 15.175000000 MHz|
0 a8 P 0o ¥ - 17
= — TYREIT L 121.9)
L 7 ) et PO T | TR PR, v
20 4 4 10 g L L
7 Y ] |
20 4 Ty k™ 20 dis ! 11
204 / A 20 des ';,r \“\‘
S r
- N
gy R - A .
40 diem L \.-\,‘__,V_ . .
-E0 diten: -50 dibm:
-£0 dilen: -£0 diln:
70 di 70 des
AF000 pis REHI’! 6.0 MHz CF 5.27 GHz A2000 pis Eﬂn .0 MHz
Ma
%evalue | Function Resull | Typu | Ref | e | Hewalun | Function Rusult |
52926297 GHr 406519 MHz M1 5.2626587 GHz n 3
i 1 £.2100284 GHr 26,00 dB T 1 5.2484138 GHz -26.10 dBm
2 1 £. 2506803 GM2 ) factor 128.7 T2 1 52015888 GH2 <26.10 dimn
[ il Heasuring... ™ A [ T Measuring..
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26dB BW 802.11ac(VHT40) CH 62

26dB BW 802.11ac(VHT40) CH 102
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26dB BW 802.11ac(VHT80) CH 42
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